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Test Report
No. 1381/2015

Forest and Wood Products Research and Development Institute
Testing Laboratory

Date of the order: 07.01.201 5.

Testing was done in conformity with contract No.: 5-01/15 MY

Order content:

Children’s coat testing in accordance with Standard LVS EN 716-2:2008 +A1:2013 “Fumiture - Children's cois and
folding cots for domestic use - Part 2: Test methods™ and LVS EN 716-2:2008 +A1:2013 “Furmniture - Children's cots
and folding cots for domestic use - Part 1: Safety requirements”™

Information provided by customer about delivered test specimen:

- Test sample: Children’s cot.

- Name of the sample: Qu cot.

= Type of the material: Birch solidwood.

- Sample parameters: Weight ~ 20 kg. Packed in one box.
- Sample production date: 20.12.2014,

Testing laboratory comments:

The children®s cot fulfils general construction requirements.

The children’s cot holes, gaps and openings fulfil safety requirements.
The children’s cot fulfils strength and durability requirements.

The children’s cot fulfils stability requirements.

The children’s cof instruction for use fulfils requirements.

The children’s cot marking fulfils requirements.
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Figure 1: Children’s cot “Cu cot™
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